

New drugs

Peramivir

Approved indication: influenza

Rapivab (Seqirus)

vials containing 200 mg/20 mL for dilution
Australian Medicines Handbook section 5.3.2,
Neuraminidase inhibitors

Neuraminidase inhibitors can be used in the treatment of influenza. They prevent the release of the virus from infected cells.¹ Peramivir is a neuraminidase inhibitor that has a higher affinity for the influenza virus than oseltamivir. It was given an emergency use authorisation in the USA during the H₂N₁ pandemic of 2009.

Unlike oseltamivir, peramivir is given by intravenous infusion. The drug must be diluted then infused over 15–30 minutes. Only a single dose is required. This has a half-life of 20 hours with most of the dose being excreted unchanged in the urine. A lower dose is recommended for patients with a creatinine clearance below 50 mL/minute.

There have been several studies of peramivir for the treatment of influenza. One of the studies used to support the Australian authorisation of peramivir was a Japanese double-blind, placebo-controlled trial. This studied 300 adults who had developed flu-like symptoms within the previous 48 hours. The clinical diagnosis of influenza was confirmed with a rapid antigen test. Nearly all the patients were infected with influenza A subtypes. For the patients randomised to the placebo group, their symptoms resolved in a median of 81.8 hours. Symptoms were alleviated significantly sooner with intravenous peramivir. They resolved in a median of 59.1 hours with a dose of 300 mg and in 59.9 hours with a dose of 600 mg.²

Another Asian study has compared these single doses of peramivir with a five-day course of oseltamivir 75 mg twice daily. This double-blind trial randomised 1099 adults within 48 hours of developing influenza, confirmed by rapid antigen testing. Most of the patients were infected with influenza A subtypes. Their symptoms were alleviated in a median of 78 hours with 300 mg peramivir, 81 hours with 600 mg peramivir and 81.8 hours with oseltamivir.³

Peramivir is also being compared with oseltamivir in children with influenza. Preliminary results have been published for 85 patients treated with peramivir and 23 given oseltamivir. The symptoms of influenza were alleviated in a median of 75.6 hours with peramivir and 99.8 hours with oseltamivir.⁴

Safety data are available from 2155 patients treated with peramivir. The infusion is generally well tolerated with the most common adverse effects being gastrointestinal, particularly diarrhoea.^{2,3} In the comparative trial 10–11% of the patients given peramivir had a decreased neutrophil count compared with 9.3% of the oseltamivir group.³ Glucose and liver enzymes may increase. Overseas postmarketing data have included rare reports of anaphylaxis, and severe skin rashes. Neuropsychiatric events have also been reported.

The usefulness of neuraminidase inhibitors is limited by the need to give them within 48 hours of symptoms developing. In otherwise healthy people an infusion of peramivir will alleviate symptoms about a day faster than placebo.² Its efficacy is similar to oral oseltamivir, but it may reduce fever more rapidly in adults.³ There is insufficient evidence to show that peramivir is effective for serious cases of influenza requiring hospitalisation. Its efficacy and safety in pregnancy are also unknown. Although the 300 mg dose had similar efficacy, the recommended adult dose is 600 mg as the higher dose reduces viral shedding. As with other neuraminidase inhibitors, the influenza virus may develop resistance to peramivir.

T **T** manufacturer provided additional useful information

REFERENCES

1. Robson C, Baskar SR, Booy R, Ferguson P, Gilroy N, Kok J, et al. Influenza: overview on prevention and therapy. *Aust Prescr* 2019;42:51-5. <https://doi.org/10.18773/austprescr.2019.013>
2. Kohno S, Kida H, Mizuguchi M, Shimada J; S-021812 Clinical Study Group. Efficacy and safety of intravenous peramivir for treatment of seasonal influenza virus infection. *Antimicrob Agents Chemother* 2010;54:4568-74. <https://doi.org/10.1128/AAC.00474-10>
3. Kohno S, Yen MY, Cheong HJ, Hirotsu N, Ishida T, Kadota J, et al. Phase III randomized, double-blind study comparing single-dose intravenous peramivir with oral oseltamivir in patients with seasonal influenza virus infection. *Antimicrob Agents Chemother* 2011;55:5267-76. <https://doi.org/10.1128/AAC.00360-11>
4. Vanchiere J, Plunkett S, Annamalai R, Julien K, Peterson J, Goisse M, et al. Single Dose IV Peramivir is Safe and Effective in the Treatment of Pediatric Influenza. *Open Form Infect Dis* 2017;4(Suppl 1):S694. <https://doi.org/10.1093/ofid/ofx163.1861>

The Transparency Score is explained in [New drugs: transparency, Vol 37 No 1, Aust Prescr 2014;37:27](#).

At the time the comment was prepared, information about this drug was available on the websites of the [Food and Drug Administration in the USA](#), the [European Medicines Agency](#) and the [Therapeutic Goods Administration](#).

First published
17 June 2019

<https://doi.org/10.18773/austprescr.2019.047>



Some of the views expressed in the following notes on newly approved products should be regarded as preliminary, as there may be limited published data at the time of publication, and little experience in Australia of their safety or efficacy. However, the Editorial Executive Committee believes that comments made in good faith at an early stage may still be of value. Before new drugs are prescribed, the Committee believes it is important that more detailed information is obtained from the manufacturer's approved product information, a drug information centre or some other appropriate source.